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dmMEon®o (5019 x233x 1213) 3°dm 3o
CurbStone ( 50 ¢m x 23 cm x 12 cm) Test
@59339000L dmbs3g89d0
Customer Data
BadmBol Gamgbebds 2 Lagogeo Bodwmdol Bedgdo 89 170/120/112
Quantity of samples Size of test samples , mm
?39mpwols dggagdo
Test Results

bodwdol #
Sample . 2
30016c0b oo 9.5.2024 9.5.2024
Test Day o -
60880l bbmgsbads , comg
Sample age , day 28+ 28+
233mgeols babamdeogmds , §3
Duration of test , sec i -
6034930l Dmdgdo , 89 . .
Sample size , mm A/B h 170 /120 170/ 120

H 112 112
BodmBob §mbs | 33 4.900 4.400
Concrete weight , kg : i
ogrerndomo Gabs , 3a/8?
Derisieyr wisishe:, Riglod 214461 1925.77
9603930 @H30MM3S . 36
Load of destruction , kN 2085 254.35
Lodd3ogg 3m8035%q , R, 9335
Strength on compression , R , Mpa 14.26 L1

@olgabs deegol badmaenm boddgogos R = 13.66 8335
Conclusion Block average-strength R = 13.66 MPa
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oo /qedbo: (995 32) 245 80 05; 245 8001
E-mail: info@bedegi.qe



BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "800 DATE : 5/9/2024
CUSTOMER I ModMBaGMAnS RAPOR NO : #7 [ 9.5.2024
ADRESS 1 1 m6bBJ30, d8jso Lemmzoblzgdol . 6 STANDARD g
ADRESS 2 i RESERVE 1
BLOCK TYPE ! dmAnn@o 50 LA x 23 LA x 12 L3 RESERVE 2
: RESERVE 3
WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfem3 1 t2 day kN N/mm2
1 |20 170 112 4900 2144.61 26.4.2024 9.5.2024 28+ 290.85 14.26
2 |20 170 112 4400 1925.77 26.4.2024 9.5.2024 28+ 254.35 12.47
3
4
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AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 59
960 472
720 354
480 236
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Controlerer )/  \p X\ :

e N 1/ Q Renat Begishev
~ v




